CHESAPEAKE BAY PROGRAM
NUTRIENT REDUCTION STRATECY REEVALUATION

REPORT # 8:
FINANCIAL COST EFFECTIVENESS
OF POINT AND NONPOINT SOURCE

NUTRIENT REDUCTION TECHNOLOGIES
IN THE CBESAPEAKE BAY BASIN

Prepared by:

Rudulfv Camacho, Ph.D,

December, 1992

ICPRB Report 92-4

RacyciedRecyclable
% Primed on paper that contains
4l loast 5% recyciad Kbev




INTERSTATE COMMISSION ON THE POTOMAC RIVER BASIN

-

This publication has been prepared by the Interstate Commission on the Potomac River Basin, Funds for this
publication are provided by the United States Government, the U. S. Environmental Protection Agency, and the
signatory bodics to the Interstate Commission oa the Potomac River Basin: Maryland, Pennsylvania, Virginia, West
[...]
In order to update the original cost curves to obtain these four sets, the following steps
were followed:

1} Original cost estimates were updated to 1990 dollars. Appropriate ENR indexes
were used to escalate construction costs. EPA operation, maintenance, and repair (OMR)
indexes were used to escalate O&M and labor costs. Different indexes for labor, chemical,
power, and maintenance were used to reflect adequate changes of these parameters. Land prices
were adjusted using the consumer price index. After the first quarter of 1990, OMR indexes
were not produced by EPA due to fiscal constraints.

2) The chemical costs for phosphate ban areas are modified based on a total phosphorus
(TP) influent level of 6.5 mg/l, which are also provided in the Hazen and Sawyer Engineers and
J. M. Smith and Associates (1988) report. This influent level contrasts with the chemical costs
given hy the original cost curves that were developed based on an influent level of TP =~ 9.0
mg/l. The 6.5 mg/l influent level better reflects the implementation of the phosphate ban
although some states may have influent levels that are slightly below this level.

3) The Hazen and Sawyer Engineers and J. M. Smith and Associates (1988) report
provided factors used to adjust the capital costs for a design temperature of 10°C (i.e. year-round
TN removal). o

4) To ease the planning level cost estimation, equations were developed from the
estimated costs 1or each type of retrofit and design flow. The equations were obtained using

nonlinear regression for two discharge ranges: 0.5 to 5.0 mgd and 5.0 to 30 mgd. Appendix
1 shows the coefficients and exponents of these equations for the four sets specified above.

These coefficients and exponents are given for two sets of equations for capital and O&M costs
expressed as:

70



Capital=a(Flow)®

O&M=c(Flow)*

where:

Capital = Capital costs,

O&M = Operation and maintenance costs,

Flow = Design flow in'million gallons per day {mgd), and
a,b,c,d = Regression coefficients and exponents

The cost equations applicable to phosphalctban areas are plotted for the two effluent
levels (Figures 3.6 and 3.7). For the two effluent levels, these figurcs show that the unit cost
significantly increases as the plant design flow decreases below 5 mgd. Within each retrofit
type, the unit costs do not vary much for design flows greater than 5 mgd. Also for the two
cffluent levels, the retrofit costs are highest for fixed film plants (trickling filters, rotating
biological contactors) followed by activated sludge, activated siudge with nitrification and

extended acration processes.

It is also important to point out that royalty fees are not included in these equations.
These costs should be evaluated on a case by case basis because they are subject to negotiations.
The Hazen and Sawyer Engineers and J. M. Smith & Associates report gives the following

information on license fees:

- Air products royalty fee for the A?O process: Fee = $1,000/1b day of phosphorus
removed.

- Royalty fee for the Bardenpho process: Fee = $60,000 x Q%"

71




Figure 3.6 Planning Level BNR Retrofit Unit Cost Curves
High Level Nutrient Discharge

TP=2.0 mg/l; TN=8.0 mg/l(Seasonal)

as0 e T Plant Type
FF = Fixad Film
280 - : AS = Activaled Shidge
—_ AS/HN = AS + Nitification
59 210 - EA = Extonded Asralion
Rat-]
3 e
g0 :
AS
70 4 ]
EA
0 T T T L) L] 1
0 L] 10 15 20 25 10
Design Flow (mgd) -
TP=2.0 mg/l; TN=38.0 mg/I(Year-Round)
700 -
Plam Type
600 - FF = Fixed Fikm
] AS = Activated Siudge
...3500 ASM = AS + Nitrtfication
gg 400 - EA = Exiended Asration
Ca
g S 300 4 FF
SE _
200 - - .
100 \ N
o +—B : . . —
1] 5 10 15 20 25 30

Dexign Flow {(mgd)

72



Figure 3.7 Planning Level BNR Retrofit Unit Cost Curves

Low Level Nutrient Discharge

TP=0.5 mg/l; TN~=3.0 mg/l(Scasonal)

T00
Planl Typs
600 - FF = Food Film
500 - AS = Aztivited Shudge
E@ ASH = AS + Nilrification
z_\g 400 EA = Extended Ascalion
S
g S 300 FF
aE
200 4
ASH
100 - €A
0 T v r T v
0 10 15 20 25 30
Design Flow (mgd)
400 TP=0.5 mg/t; TN=3.0 mg/l(Year-Round)
Piard Type
.1200 ] FF « Fisd Flén
1000 - AS = Activated Sludgé
E"é“ AS/MN = AS + Nitrificadion
s.g 80O - EA = Exlended Ascation
EE‘?, 600 1 FF
o
w0 k&“
200 -
EA
0 El T T T T
5 10 15 20 25 30
Design Flow (mgd)

73



3.4.3 Application of Planning Level Retrofit Cost Equations

Planning level cost estimates were applied to the municipal WWTPs in thé Chesapeake
Bay basin listed in Appendix G. The cost equations were applied only for those plants that are
not removing nitrogen and phosphorus to the specified effluent levels (HLND : TN = 8.0 mg/l,
and TP = 2.0 mg/l and for LLND : TN = 3.0 mg/l and TP = 2.0 mg/1) with design flows
between 0.5 and 30 mgd. The cost equations for phosphate ban areas were used for WWTPs
in Maryland, Pennsylvania, and Virginia. These planning level cost estimates should be used
with caution. Again, actual retrofit costs may vary from the planning level ones as WWTPs
deviate from the general plant configurations shown in the diagrams of Appendix H. Cost
equations were developed for these plant configurations with the assumptions described in detail
in the Hazen and Sawyer Engineers and J. M. Smith & Associates (1988) report. Also, it is
very likely that some of these plants may not be able to be retrofitted to BNR due to specific site
constraints or plant type configurations. Therefore, the cost estimates from the planning leve]
equations should be used only'as an initial rough estimate. In this report, these estimates are
used for relative cost comparisons between basins, effluent levels (low and high), and seasonal
versus year-round nutrient removal.

Figures 3.8 and 3.9 show the EAC/mgd ratio by basin for retrofitting exisling WWTPs
for the two effluent levels for both year-round removal and seasonal removal. For the year-
round retrofit cost (Figure 3.8) and the high level nutrient discharge (HLND), the average
annual cost per mgd was about $150,000; for the low level nutrient discharge (LLND) the
average annual cost was about $450,000. For seasonal nitrogen removal, retrofit costs averaged
about $95,000 per mgd for the HLND and about $235,000 per mgd for the LLND.

3.4.4 Comparison of Planning Level Cost Estimates Using Cost Equations
with States’ Cost Studies

It is very difficult, if not impossible, to perform accurate comparisons between the costs
derived from the planning level cost equations and those from the states’ retrofit studies. The
main reason for this difficulty is that assumptions, effluent levels, site constraints, and sometimes
selection of technologies are different. However, the comparison is made here just to have an
idea of the how the planning level retrofit cost estimates from the Hazen and Sawyer Engineers
and J. M. Smith and Associates report differ from the states® studies. Figure 3.10 shows the
relative unit cost (EAC/mgd) difference for selected WWTPs from the states’ retrofit studies.
The WWTPs selected from the Maryland (9 plants) and Virginia (11 plants) retrofit studies are
those BNR retrofits that meet the TP = 2.0 mg/l, and the TN = 8.0 mg/l long term average

74



TN=3.0 mg/
TP =0.5mg/
TN =8.0mg/1
TP =2.0mgN

Figure 3.8
Planning Level Retrofit Costs
Year-Round Nitrogen Removal

0

800

g & §
(spuesnoyJ)
Tea4/pu/g

ABCDEFGHIUQRSTUWX

Souref [EpLL

J10X feprL
Joouveyeddey replL
oeuicjod [BPIL

QIOYS UINSIM YHON
jUsXe] [BpIL

AOYS uIMsey

sauref

Aayunureg

Jyooutreyeddey

MWWOI04

BUURyanbsng youesg iseq
BUURBYINDSNS youesq I1s9pn
Ben

BUUBYRbSNS Jomo]
03uUIn0U0D) 7 *bsng Jomor]

75



Figure 3.9

Planning Level Retrofit Costs:

Seasonal Nitrogen Removal

3.0 mgN

TP=0.5mg/l

TN

(spuesnoy],)
1eak/pBusg

souref pLy,

10X TEOLL
yoouueeddey repr,
JBWOI0d TEPLL

JOYS WASIAL YUON
waxmes fepLy,

JOYS wsEy

sowref

Aopunurg

yooureteddey

RWOI0J

euueyarbsng youely seq
BUURYINbSNS Yourlg ISIAN
gjerung

'UURYarbsnS Jamo]
oduimouoy) 7y ‘bsng romo]

76



fimit for Maryland, and TN = 10 mg/l seasonal monthly limit (Altemative 3, CH2M-HILL
study). The TN = 10 mg/l monthly effluent limitation is expected to result in a seasonal
average of TN = 7.0 mg/l. Therefore, the selected plants’ effluent levels dre somewhat
comparable to the planning level cost curves for the high level nutrient discharge (HLND:
TN=8.0 mg/l, TP = 2.0 mg/l) with seasonal nitrogen removal.

Figure 3.10 shows that in general the planning level cost estimates are lower than the
cost estimates from the states’ retrofit studies with an overall average relative difference of

-53%.
3.5  Cost and Effectiveness of Existing Nutrient Removal WWTPs

This section summarizes the cost and effectiveness of some of the recently completed
WWTP retrofits with nutrient removal. Although only a few plants are reported, the costs and
effluent performance levels provide valuable information for comparisons with existing retrofit
cost estimates derived from site specific studies or planning level estimates.

3.5.1 Bowie WWTP (VI2-BNK)

The Bowie plant is located on the Patuxent river. This plant was initially designed as an
oxidation ditch. The plant has been retrofitted to biologically remove nitrogen and phosphorus.
Anaerobic, anoxic and aerobic zones were created in the oxidation ditches for operation in the
VT2 mode (adaptation of the UCT process). In this mode of operation, the oxidation ditches
are operated in series with the return activated sludge (RAS) recycled to the head of the first

anoxic tank,

Initially, ferrous sulfate and polymer were added for phosphorus removal and caustic soda

was added to supplement the influent alkalinity. Chemical phosphorus removal was discontinued
after the retrofits, and since then, average effluent levels for total phosphorus have been

reported to be around 0,6 mg/l. Also, phosphorus effluent levels are expected to reach 0.3 mg/l
(Sen, et al., 1990). These phosphorus levels are achieved without effluent filtration, which

could further reduce them by 80%. -

 According to Sen et al., 1990, the volume in the oxidation ditches is adequate to comply
with the effiuent permit limitations of TN = 6.0 mg/l and TP = 1.0 mg/l. Total nitrogen annual

77



Figure 3.10
BNR Retrofit Cost Estimates Difference

¥

Cost Egs. vs. States' Cost Estimates

100
-80
-100

(%) 90UBIOHI SATRIY

_uﬁ_.._oe::U
A%RUY x0D
98puque)
Keajreg
Youspasg
Jajempeosg

meld ¥

PSS WOopIn
PRYSHO
PUOWISUEN - SHH
F2a1D s101001g
"2/ S{YO-ASTH
dinqsweniim-qsyH
osed {uUy-gSyH
8Ingsiayeg

J3ATY JI0X-QSHH
Y221 3ur[red
_xeuodessepy

)0k
2inqsyoraparyg

78



effluent levels at the Bowie plant have fluctuated between 5 and 7 mg/l between 1990 and 1992,
and the total phosphorus effluent level averaged about TP = 0.7 mg/l.

The total cost of the Bowie retrofit was around $400,000 for a 2.5 mgd design flow.
Although the facility was rated at 3.0 mgd, Sen et al. (1990) pointed out that the available ajr
supply clarifier and solids handling would need to be upgraded for flows over 2.5 megd,
Increases in O&M costs by $13,000 annually were given in the Beavin Co., Camp Dresser &
McKee,and Metcalf & Eddy report (1988). However, Sen et al. (1990) reported potential net
savings of $57,000 per year by implementing the BNR retrofit. Assuming no increase at all in
the O&M costs, an equivalent annual cost per mgd of approximately $19,000 is obtained. This
unit cost is significantly lower than other unit costs reported in the cost tables from the states’

studics.

3.5.2, Patuxent WWTP (BNR)

The Patuxent plant was built to replace an existing plant. It is an oxidation ditch where
nitrogen is biclogically removed and chemical addition is used for phosphorus removal. The
design flow of the plant is 6.0 mgd and currently the plant is operating at an annual average flow
of 3.6 mgd. The cost of building this facility was $24 million, and current O&M costs are
around $2 million, where $0.6 million of these costs are sludge handhng and $29,000 are

chemical addition costs.

The Patuxent plant is operating very well. The permit limit for total nitrogen is 10 mg/l
seasonally and for total phosphorus 1.0 mg/l. Annual average performance for total nitrogen

ig arornd R mg/l with performance levels as low as 5.0 mg/l during the warmer season. The

plant also has been averaging an annual total phosphorus effluent level of 0.5 mg/l.

3.5.3. Western Branch WWTP (Denitrification Filters)

The Western Branch has been retrofitted to remove nitrogen using denitrification filters.
Current phosphorus removal at this plant will continue in order to comply with an effluent level
of TP = 1.0 mg/l. The retrofit with denitrification filters is expected to comply with a seasonal
(April to October) effluent level of TN = 3.0 mg/l. For other months, total nitrogen effluent
levels are expected to be between 13 mg/l and 15 mg/l. _

79



Nitrogen removal retrofit costs for this.facility were $19.5 million in capital costs, and
$1.05 million in O&M costs. Therefore, an EAC/mgd ratio of $111,348 is obtained. With the
30 mgd design flow capacity, an effluent level of TN = 3.0 mg/l between April and October,
and an assumed effluent level of TN = 14 mg/l the rest of the year, the annualized cost per
pound of nitrogen removed is calculated at $6.7.

3.5.4 VIP (Virginia Initiative Plant)

The Hampton Roads Sanitation District HRSD-Lamberts Point WWTP (now named the
VIP) has been retrofitted with the VIP process (Figure 3.2). Earlier pilot studies were
performed to test for annual removal of phosphorus and seasonal nitrogen removal. Results
from the pilot study showed that the VIP is capable of achieving low effluents for phosphorus
(soluble P effluent of 1.6mg/1) and total nitrogen effluent levels about 8.0 mg/l (Sedlak, 1991),
Performance data for 1992 shows that the plant can achieve total nitrogen effluent levels between
7 and 8 mg/l on a seasonal basis.

3.6 Finauncial Cost Effectiveness Ratios for Municipal WWTDs

This section attempts to provide an estimate of the cost per pound of nitrogen or phosphorus
removed. Nitrogen and phosphorus cost effectiveness ratios are calculated for chemical addition
and biological nutrient removal processes. The distinction between biological and chemical
addition treatment is made for retrofits that place emphasis on ¢ither of these nutrient removal
processes, recognizing that physical, chemical and biological processes may be found in all types
of WWTPs.

Cost information using the states’ retrofit cost studies, and actual facility cost data are used
to provide an overall idea of these cost effectiveness ratios. Use of all this information will help
identify a "ballpark® cost of removing a pound of nitrogen or phosphorus for a variety of
effluent levels and technologies. However, caution should be exercised when making
comparisons among the calculated cost effectiveness ratios using the aforementioned data.
Assumptions for estimating retrofit costs for nutrient removal are different. Assumptions from
the different data sources used to obtain these cost effectiveness ratios should be carefully
examined. Some important issues that affect the calculation of these ratios are summarized as
follows:

80



¢ Different cost estimation assumptions have a significant impact on the unit cost
estimates. Actual retrofit costs may vary significantly from the planning or site specific
states’ studies. For instance, retrofit "costs opinions® for Virginia WWTPs are “order-
of-magnitude”, which are expected to be accurate within +50% to -30%.

s Post-retrofit effluent levels arc assumed values of expected average annual performance
of these retrofits. Actual annual performance levels after the retrofits are completed will

determine the true annual nutrient load removed in each particular plant.

» For some cases, rough apportioning of the total retrofit costs are made for each nutrient,
The apportioning approach would significantly impact the cost effectiveness ratio.

3.6.1 Cost Effectiveness Ratios for Nitrogen Removal

In this section, examples from the states’ retrofit studies are used to estimate ranges of